SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 13

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.731 MHz 15.86 dsm nd8 down 1,500 MHz ML 7B0.0BZ MHz 15.54 dam nd8 down 1,199 WHz
T1 1 779.542 MHz -6.66 dBm nd8 26.00 dB T1 L 779.602 MHz -10.96 dBm nd8 26,00 d8
T2 1 780.951 MHz -11.02 d8m Q factor 596.6 T2 1 7B0.B01 MHz -10.14 dBm Q factor 650.7
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Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 777.924 MHz 18.68 dam nd8 down 1,778 MHz ML 777844 MHZ 20,92 dBm nd8 down 1618 WHz
T1 1 777.325 MHz -6.42 dBm nd8 26.00 dB T1 L 777.305 MHz -5.77 dBm nd8 26,00 d8
T2 1 779.103 MHz -6.29 dBm Q factor 437.5 T2 1 77B.923 MHz -4.99 dBm Q factor 480.6
. I 4 u L JL 4
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swanranas. FCC RADIO TEST REPORT

Report No. : FG461129A

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 1.16 0.96 1.43 1.29 - - - -
TEL : 886-3-327-3456 Page Number 1 A5-4 of 11
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.691 MHz 16.34 dam ML 7B0.28Z MHz 15.68 dam
T1 1 779.7023 MHz 6.10 dBm Oce Bw 1.168331169 MHz T1 L 779.71229 MHz 8.06 dBm Oce Bw 969.030969031 kHz
T2 1 780.87113 MHz 6.61 dam T2 1 780.68132 MHZ 6.27 dam
-
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.924 MHz 18.39 dam ML T7E.104 MHz 19.99 dam
T1 1 777.5045 MHz 7.99 dam Oce Bw 1.438561439 MHz T1 L 777.4845 MHz 9.09 dBm Oce Bw 1.296701299 MHz
T2 1 778.9431 MHz 7.60 darm T2 1 78,7832 MHz 8.22 dam
-
L L J L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

Conducted Band Edge

LTE Band 13

/ 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m m
pectrur |l Sp m 7
Ref Level 20.00 dém  Offset 10.80 dB Mode Auto FFT Ref Level 30.00 dBm Offset 10.80 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PARS Limit ¢heck PARS
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-40 dBm -40 dBm J‘J L
50 dem j’" e f 50 dBm O e A I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,92208 MHz -56.67 dem -23.67 db 763,000 MHz 775.000 MAz 6.250 kHz 774.55045 Az 59,04 dBm 24.04 0B
775.000 MHz 775.900 MHz 100.000 kHz 77544640 MHz -46.93 dém -33.93 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,79166 MHz -47.43 dBm -34.43 dB
775,900 MHz 776.000 Mz 30.000 kHz J75,50005 MHz =52,50 dbm 39,50 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95070 MHz -52.77 dBm -39.77 db
776.000 MHz 788.000 MHz 100.000 kHz 777,37263 MHz 11.17 dBm -16.83 db 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 12.24 dBm -17.76 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -53.31 dém -40.31 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04530 MHz -46.21 dBm -33.21 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -46.95 dBm -33.95 dB 788,100 MH= 783.000 MH2 100,000 kHz 78800825 MHz 46,77 dBm 33778
793.000 MHz 806.000 MHz 6.250 kHz 79647403 MHz -58.93 dém -23.93 d& 793.000 MHz B806.000 MHz 5.250 kHz 805.40905 MHz -59.08 dbm -24.08 dB
Y
I J1 v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
pectrur |l Sp m 7
Ref Level 30.00 dBm  Offset 10,60 dg Mode Auto FFT Ref Level 30.00 dém  Offset 10.80 d& Mode Auto FFT
SGL Count 1007100 SGL Caunt 100/100
@1 AvoPwr (@1 AvgPwr
Limit ¢heck pabs Limit ¢heck
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-10 d8m — } -10 dem: — 1 l
-20 dem L 20 dem i !
o i an L
SPURIOUS_LINE_ABS i | SPURIOUS_LINE_ABS_
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i [ RO SR SN P s
-50 dBm J ¥ 50 dem J
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.61039 MHz -58.57 dém -23.57 dB 763.000 MHz 775.000 MAz 6.250 kHz 767.00998 MHz -50.02 dBm -24.02 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.93 dém -31.53 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.46259 MHz -47.70 dBm -34.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -49.92 dBm -36.92 dB 275.900 MHz 776.000 MHz 30.000 kHz 77504740 MHz ~53.53 dBm 20,53 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.21179 MHz 4.77 dBm -25.23 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,39960 MHz 4.84 dBm -25.16 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00005 MHz -52.74 dém -39.74 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.04311 MHz -49.73 dBm -36.73 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,47937 MHz -46.64 dbm -33.64 dB 788,100 MHz 793,000 MHz 100,000 kHz 788,42552 MHz -43.77 dBm -30.77 dB
793.000 MHz 506,000 MHz 6.250 kHz 796.56494 MHz -59.10 dém -24.10 dB 293.000 MHz 806.000 MHz 6.250 kHz 805.40509 MHz 58.69 dBm ~23.60 dB
Y
)i i ) o
01:15:20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit Gheck BAES Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dbke—fUUZLLLS LInE ARs -
10 dem . 10 dBm f
s I\ o ‘E
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.956804 MHz -57.45 dém -22.45 dB 763.000 MHz 775.000 MAz 5.250 kHz 765,03107 MHz -59.10 dBm -24.10 de
775.000 MHz 775.900 MHz 100.000 kHz 77516229 MHz -47.16 dém -34.16 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.00045 MHz -47.07 dBm -34.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99395 MHz -43.73 dBm -30.73 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.93881 MHz ~53.21 dbm -30.21 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33866 MHz 11,92 dBm -18.08 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 11.10 dBm -19.90 dB
788.000 MHz 788,100 MHz 30.000 kHz 78806159 MHz -52.34 dBm -39.34 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -53.05 dBm -40.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -46.28 dBm -33.28 dB 785,100 MH= 753,000 MHz 100.000 kHz 789.95769 MHz 45,71 dBm 337108
793.000 MHz 506,000 MHz 6.250 kHz 79699351 MHz -58.81 dém -23.81 dB 293.000 MHz 806.000 MHz £.250 kHz 805,40905 MHz 58,46 dBm 23,46 db
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto FFT
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Ref Level 20,00 dém
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.73027 MHz -568.48 dém -23.48 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 772.33267 MHz -50.07 dBm -24.07 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.99 dém -31.59 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.18387 MHz -47.35 dBm -34.35 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94341 MHz -50.47 dBm -37.47 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.04980 MHz -52.81 dbm -39.81 dB
776.000 MHz 788,000 MHz 100.000 kHz 77743257 MHz 4.64 dém -25.36 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.15984 MHz 4.53 dBm -25.47 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07757 MHz -52.79 d&m -39.79 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -49.05 dBm -36.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -46.90 dBm -33.50 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz ~40.57 dBm -27.57 dB
793.000 MHz 806,000 MHz 6.250 kHz 802.70779 MHz -58.91 dBm -23.91 dB 793.000 MHz 806.000 MHz 6.250 kHz 805,40909 MHz -56.68 dBm -23.68 dB
Y
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-7 of 11



swanranas. FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

5 p rum

Spectrum

Ref Level 30.00 d&m  Offset 10,80 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 10,80 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS pARS
10 dem 10 demr
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0 dBm |A”1‘ 0 dBm J ]‘1
-10 dBm ] i -10 dBm l I
20 d8 ( -20 dBm
SPURIOUS_LINE_ABS \I\ | SPURIOUS_LINE_ABS 'Hl W\
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s0d st TRV PSRN N vy =0dam i PRV SO NP
dem _J i n J I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.45455 MHz -58.89 dBm -23.89 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -58.70 dBm -23.70 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80964 MHz -45.51 dBm -32.51 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.63971 MHz -46 .41 dBm -33.41dB
775.900 MHz 776.000 MHz 30.000 kHz 775.85699 MHz -48.00 dBm -35.00 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97547 MHz -50.09 dBm -37.00 dé
776,000 MHz 788.000 MHz 100.000 kHz 777.97203 MHz 4.03 dBm -25,07 dB 776,000 MHz 788.000 MHz 100.000 kHz 778.35564 MHz 5.58 dBm -24.42 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.09995 MHz -53.16 dBm -40.16 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.09156 MHz -52.90 dBm -39.90 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -46.74 dBm -33.74 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.39126 MHz -46.91 dBm -33.91 dB
793,000 MHz 806.000 MHz 6,250 kHz 797.42208 MHz -58.93 dBm -23.92 dB 793,000 MHz 806.000 MHz 6.250 kHz 796.46104 MHz -50.16 dBm -24,16 d&
_— —_—
( it J e ( )it ]

i 2.AUG.2024  19:56:34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG461129A

Conducted Spurious Emission

LTE Band 13 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ectrum
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
10 rﬁ'r}\" sPURIOUS. INE_ABS PAB 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
W N P s S
it S et e
-50 dBm — -50 dbm T
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 603.61606 MHz ~56.06 dbm ~43.06 dB 30,000 MHz 763.000 MHz 100.000 kHz 626.06030 MHz -56.34 dBm -43.34 dB
806.000 MHz 1.000 GHz 100.000 kHz 873.373%1 MHz -55.36 dbm -42.36 dB 806.000 MHz 1,000 GHz 100.000 kHz 837.49288 MHz -55.73 dBm -42.73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94826 GHz -45.72 dBm -32.72 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49488 GHz -45.,44 dBm -32.44 dB
3.000 GHz 8,000 GHz 1.000 MHz £.90396 GHz -41.37 dBm -28.37 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99685 GHz -41.19 dBm -28.19 dB
T bl

01:04:41

Highest Channel / QPSK

1
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit (Lhmk PAES
10 leéne IF‘Ul'«']OLJS LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBs
-30 dBr
-40 dém
il ¥ C W
50 dem == —
-70 dBém
-80 dém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 75212789 MHz -56.54 dém -43.54 dB
B06.000 MHz 1.000 GHz 100.000 kHz 928.11672 MHz -55.58 dBm -42.58 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,51587 GHz -45,50 dBm -32.50 dB
3.000 GHz 9.000 GHz 1.000 MHz £.95245 GHz -41.39 dBém -28.39 d&
v
JL J
Date: 2.AUG.2024
TEL : 886-3-327-3456 Page Number 1 A5-9 of 11
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swanranas. FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 13 / 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n

Ref Level 0.00 dBm  Offset 10.80 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
10 dine IDIIRIO\ IS_LINE_ABS PAES

| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

50 dem [t
mm!"‘i

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 720,12236 MHz -56.57 dem -43.57 d&
£06.000 MHz 1.000 GHz 100.000 kHz 835.35941 MHz -55.74 dBm -42.74 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -45.36 dém -32.36 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.92486 GHz -41.26 dBm -28.26 dB
5T s

JL J GIINNRRDD W

TEL : 886-3-327-3456 Page Number 1 A5-10 of 11
FAX : 886-3-328-4978




swanranas. FCC RADIO TEST REPORT

Report No. : FG461129A

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0054
40 Normal Voltage 0.0082
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0070
-10 Normal Voltage 0.0042 PASS
-20 Normal Voltage 0.0170
-30 Normal Voltage 0.0077
20 Maximum Voltage 0.0102
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0111
Note:

1. Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 26 (Part 22H)

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 26 / 15MHz

QPSK 16QAM
Full RB

4.75

Limit: 13dB
Full RB Result
7.80 PASS

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum (=) Spectrum (=)
Ref Level 30.00 cbm  Offset 10,60 0B Ref Level 30,00 cBm _ Offsel 10,60 db
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CF B36.5 1z Mean Pwr + 20.00 dB CF B36.5 1z Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18,72 dbm 23,73 dbm 5.01 d8 2.45 0B +.23 0B .75 0B +.99 0B Trace 1 [ 16.09 dem 24,14 dBm 8.05 d8 4.81 da 7.01d8 7.80 d8 8.00 68
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.21 1.1 1.35 1.17 1.31 1.25 1.75 1.59 1.79 1.61 - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 26

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

tm lm
v v
Ref Level 30.00 GBm  Offset 10,80 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att 0dE SWT  63.2ps @ VBW 100kdz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.63 dBm| ™Il 10.57 dBm|
836.84690 MHz 836.89570 MHz
= ndg, 26.00 dB @ ndg, 26.00 dB
. Bu 1.214000000 MHz . Buy 1.118900000 MHZ|
od 1 0d L
/ \
104 ‘\ 104 -
¥ J X
20 d - I 20 d - .
Il VA - o~ AN
= R, ALY -0 dem ~7 v o
! A
=
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 835.8460 MHz 10.83 dem ndB_down 1214 MHz ML £36.8357 MHz 10.57 dem ndB_down L1189 MHz
TL 1 835.9098 MHz -14.99 dém ndd 26.00 dB T1 L B35.6622 MHz -15.31 dbm ndd 26.00 dB
T2 1 837.1238 MHz -15.30 dam qQ factor 589.3 T2 1 836.9811 MHz -15.49 dam qQ factor 747.9
L JL J o L JL J e
X: | : 1 E
ect T T
Ref Level 30.00 dém  Offset 10.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 10.00 db @ RBW 10D khz
o At 30de SWT 19ps @ VBW 300 kHz  Mode FFT o At 30de SWT 19ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
[IETEN] 14.77 dBm)| Mi[1] 15.08 dBm)|
836.18230 MHz 835.54100 MHz
20 dsm ndn 26.00 dB| 20 dsm ndn 26.00 dB|
Bw 1.354600000 MHZ Bw 1.174800000 MHzZ
1o dem \ Q factor 617.9 1o dem Q factor 711.2
0 ) 0 "
] T
-0 -0 i
| L
20 d — 20 d - —
e o - =
30 —t et 30
\ /
P i o Y
b+t i | e - s
A )
50 - 50 =
-60 d -60 d
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 36, 1623 MHz 12.77 dem ndB down 1.3546 MHz 2 1 35,541 MHzZ 15.98 dbm ndB down 1.1748 MHz
T1 1 835, 1873 MHz -11.31 dBm nd8 26.00 dB T1 1 835,1033 MHz -10.27 dBm nd8 26.00 dB
T2 1 536,542 MHz -11.53 dBm Q factar 617.3 T2 1 536,3651 MHz -3.73 dbm Q factar 7112
L )i J L )i J

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

(Spoctum ) [ pearum | (=
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.26 dBm| ™Il 16.36 dBm|
A 834.57200 MHz w 834.95200 MHz
20 : 20 -
L ndB 26.00 dB X ndB 26.00 dB
04 Ml Bw 1.319000000 MHZ, 104 sl Bw 1.259000000 MHZ|
Q factor 632.9 Q factor 663.3
od [J od
T
10 df + -10 di =
/ — -~
20d fx ~ =S =
TV EWwIT = ——
P \ —_
a0 -
o \
-40 dat -40 d -
ool e
-50 d e -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 834.572 MHz 16.26 dBm ndB down 1.316 MHz ML 634,952 MHz 16.38 dBm ndB down 1259 MHz
T1 1 834.132 MHz -9.15 dBm ndé 26.00 dB T1 1 834.042 MHz -9.60 dBm ndé 26.00 d8
T2 1 835.451 MHz -9.04 dBm  factor 632.9 T2 1 35,301 MHz -9.93 dBm  factor 563.3
L L J [ L JL J [
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SPORTON LAB.
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Report

No. : FG461129A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

[= [=
v v
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att 0dE SWT  126ps @ YBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.20 dBm) ™M1[1] 21.208 dBm
M1 3.0030 MHz| a 1240 MHz
20 20
nd 26.00 dB = nd 26.00 dB
104 B 1.758000000 MHz| 10 4 1 B 1.598000000 MHz
* Q factor 473.8) b ‘L Q factor 520.7
0d8 0 d '?} ¥
-10 dBm -10 dém T
\ / |
20 dBm : X 20 dem 7
e et J N
-30 dbm |- -30 dém
(1 Ny P -
— e -40 dBm
| P - " o g - - [~
| WV APy VNP IR P ] 2o VAP S Mo W
-50 dm
-60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 833.003 MHz 19,20 dam nd8 down 1,758 MHz ML 224 WHz 21,28 dam nd8 down 1,598 WHz
T1 1 31.825 MHz -6.79 dBm nd8 26.00 dB T1 L B25 MHz -4.07 dBm nd8 26.00 dB
T2 1 833.583 MHz -6.11 dBm Q factor 473.8 T2 1 423 MHz -4.42 dBm Q factor 520.7
~ I 4 L S JL -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
R ™M1[1] 19.72 dBm) i ™M1[1] 21.42 dBm
830.2360 MHz 830.5660 MHz
20 * 20
T nd 26.00 dB T nd 26.00 dB
104 \ B 1.798000000 MHz| 10 4 | B 1.61B000000 MHz
* |i Q factor 4617 b I Q factor 513.2
ads I 0 des |
-10 dBm E -10 dBm T
',
20 dBm t 20 dem f
| f
-30 dbm - T -30 dém
- v \
40 dam —— 40 dBm ——— >
b T PN Pt RPN A WAV AT il S LA PN ™
50 dBm —4 - 50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 830.235 MHz 19.72 dam nd8 down 1,798 MHz ML 566 MHZ 21,42 dBm nd8 down 1618 WHz
T1 1 829.577 MHz -4.96 dBm nd8 26.00 dB T1 L £20.607 MHz -3.46 dBm nd8 26,00 d8
T2 1 831.375 MHz -6.08 dBm Q factor 461.7 T2 1 B31.225 MHz -4.54 dBm Q factor 513
. I 4 u L JL 4
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ssanranas. FCC RADIO TEST REPORT Report No. : FG461129A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 0.91 1.18 0.97 1.14 1.00 1.47 1.27 1.40 1.22 - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum t“‘? pectrum l"%‘
Ref Level 30.00 GBm  Offset 10,80 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.11 dBm| ™Il 11.57 dBm|
0 836.46360 MHZ - 836.60070 MHz
1 Occ B 1.099300699 MHz M1 OccBw 917.482517483 kHz
x X
10d avre Y =t 104d ~ = e
R T S Ve f' = W N “ub
od I 0d \
\ /| \
104 -10di 5
20 d \ 20 df — Y
r e h r i
! - - -30 1 I
B Q_Wa.f e T ] Pk o 7 \n\
-and T L
i
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 835.4636 MHZ 11.11 dBm ML L £36.6007 MHz 11.57 dem
TL 1 835.95455 MHz 5.48 dém Occ Bw 1.099300859 MHz T1 L 835.95455 MHz 4.03 dBm Occ Bw 917.482517483 kHz
T2 1 837.05385 MHz 3.40 dam T2 1 836.87203 MHz 1.68 dam
L JL J L JL J e
ectrum 2 hectrum 2
Ref Level 30.00 dém  Offset 10.60 0B & RBW 10D khz Ref Level 30.00 dém  Offset 10.60 0B & RBW 10D khz
o At 30de SWT 19ps @ VBW 300 kHz  Mode FFT o At 30de SWT 19ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
[IETEN] 15.36 dBm)| [IETEN] 15.31 dBm)|
. 835.39710 MHz 836.17630 MHZ
20 dsm Occ Bw 1.180819181 MHz 20 dsm Occ Bw 977.022977023 kHz
X, ¥
A WV PRCRPN
10 dém i = - 10 dém
o f o !
/ /
-10 -10 f
| | 7
J N / y
20 d 20 d
N P A Ve
e - v |
a0 i \
A/ s Yamate NN
P 7 T~
P - "
50 50
60 df -60 d
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 35,3971 MHz 15.36 dbm 2 1 36, 1763 MHz 15.31 dbm
T1 1 B35 28322 MHz 5.13 dam oce Bw 1.1B0819181 MHz T1 1 835 2052 MHz 6.70 dBm oce Bw 077.022077023 kHz
T2 1 53646404 MHz 6.94 dBm T2 1 536,27223 MHz 5.55 dBm
L )i J - L )i J i we

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

)
(@ [=
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.42 dBm)
- - 834.89200 MHZ,
N Occ B 1148851149 MHz 1008991009 MHz,
T S ankh ¢
10d + 104d
-
od t od
-1 d L ‘\ 10 di v
2 [ 204 [ |
204 i . 20 —
\ A
a0 30
n ot \ N\ -
40 d - o) VAT 40 dom L M -
o o L oy
S . I, "
g e i AN 4
50 d = = v ) o= (WA= ey
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,452 MHz 16.52 dam ML L £34.807 MHz 17.42 dam
T1 1 834.21228 MHz 6.98 dBm Oce Bw 1.148351149 MHz T1 L £34,2023 MHz 7.06 dam Oce Bw 1.008991009 MHz
T2 1 835.36114 MHz 8.36 dBm T2 1 835.21129 MHz +.43 dBm

TEL:
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ssanranas. FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 26
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.02 dBm) . ™M1[1] 20.74 dBm
o 440 M ' 5040 ¥
- L4440 MHZ 0 de 832.5040 MHz
. Occ B 1.478521479 MHz Occ B 1278721279 MHz,
T 2
10d H : 104d v
! | |
0d8 b 0 d i
\
10 dem j — -10 dBm ] t
/ ™~ | \
20 dBm - 4 20 deém
-30 dBm—f— | -30 dém - = e
- ] A |
-40 dBm -40 dam — =~ <
R DAY AV Py Py N P J —
50 dgm -50 dm
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,444 NMHz 19.02 dam ML 504 WHZ 20,74 dBm
T1 1 9319845 MHz 8.14 dBm Oce Bw 1.478521479 MHz T1 L £32.0045 MHz 9.52 dBm Oce Bw 1.278721279 MHz
T2 1 833.463 MHz 7.81 dam T2 1 833.2832 MHz 8.34 dam
~r
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0de SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
‘ MI[1] 19.91 dbm)| 21.51 dBm)|
- . 830.2360 MHz 0 de 8309860 MHz
'[f ‘;\ Occ B 1.408591409 MHz J 5 - B 1228771220 MHz
10d : 104 -
o L v il
| [ i \‘
-10 d8m ) - -10 dam + LI
! 1
20 d8m , 20 dem ! t
30 dBm o T -30 dem haS
-an dan - ~40 d&m o ’f’ : A
YN Vo et e A e Ny R N s ALSER U
50 dgm 50 dem
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830.235 MHz 19.91 dem ML B30.386 MHz 21,51 dam
T1 1 829.7567 MHz 8.05 dBm Oce Bw 1.408591409 MHz T1 L £29.7567 MHz 9.50 dBm Oce Bw 1.228771229 MHz
T2 1 831.1653 MHz 9.72 dom T2 1 830.9855 MHz 8.28 dam
~r
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SPORTON LAB.
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Report No. : FG461129A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

a»
Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm /,J\ 10 dBr‘."\I
0de \ 0 uanj \\
-10 dem -10 dpm
SPURIOUS_LINE_ABS \ \
-20 dBm =20 dBm l
-30 dém w 30| dBm V }
40 dam ;II ] !L | arn 1 1l
o U A A
50 dem ; b Il | dEm A L]
1 R T | v M s
-60 dB r I
™ ‘ | i 60 derm: 7 i
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 522,08002 MRz -42.71 dBm -29.71 d& 547.000 Mz 840000 MHz 100,000 Kz T 11.50 cbm _mml
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz -30.73 dBm -17.73 d8 849,000 MHz 850000 MHz 20,000 kHz £49,18032 MHz -47.61 dBm -34.81 dB
824.000 MHz 826,000 MHz 100.000 kHz 82425275 MHz 11.46 dBm -18.54 dg 850.000 MHz B860.000 MHz 100.000 kHz B850.08492 MHz ~49.55 dBm -36.55 dB
S
.
) L] il 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm 10 dBm
0de [.. + "‘\ 0 dBm \\
-10 dem ! -10 dBm
SPURIOUS_LINE_ABS } \ |
-20 dem J \ 20 dpm \
-30 dem ﬁ L 30 Hem l
-40 dam W"W dem .,lm
o
-50 dBm e o -50 dem it
" L™ [
86 dim 50 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,04805 MHz -47.30 dem -34.30 06 847,000 MHz 840000 MHz 100 000 kHz ey e 3,37 bm -ZGWI
523.000 MH2 | B4.000 MHz 20.000 kHz 823,57153 MHz -34.62 dém -21.62 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -38.16 dBm -25.16 dB
£24.000 MHz 525000 MHz 100.000 kHz 624.53047 MHz 3.74 dBm -26.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,22478 MHz -45.41 dBm -36.41 dB
.
)i i )
Date: 2 2.AUG.2024
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SPORTON LAB.
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Report No. : FG461129A

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = Hm
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dBm A, 10 dBmk
0ds /f \ 0 UBW'(\]
-10 dBm (
SPURIOUS_LINE_ABS \ \
-20 dBm h m 1
-30 dBm WL t
40 dem J |i | ;
| A A
-50 dam M\ il i
N L]
PO ML V e Ll frtohnne ]
-60 dBm -60 dBm T V ‘L‘v
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,91608 MHz -432.88 dém -30.88 d& 847.000 MHz 849.000 MHz 100.000 kHz 847.86813 MHz 10.42 dBm -19.58 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.97353 MHz -33.61 dBm -20.61 dB 543,000 MHz 850,000 MHz 20.000 kHz 540,10739 MHz -50.14 dBm -37.14 dB
824.000 MHz 526,000 MHz 100,000 kHz 824.25674 MHz 11.50 dBm -18.50 dB 550.000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -51.66 dbm -38.66 dB
—
il | [ I [] W
Date: 2 212 Date: 2.AUG.2024 21:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . ; AlS Line _§PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
0de
-10 dBm
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm H’lﬂ
50 dam Wﬁf‘w'" W 50 dém H\.u‘ i
O I—rH L UN WWIF L ST
55 dem 50 dBm ‘ ——
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -44.88 dém -31.88 de 847.000 MHz 849.000 MHz 100.000 kHz 848,24575 MHz 3.81 dBm -26.19 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -34.32 dBm -21.32 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -40.05 dBm -27.05 dB
824.000 MHz 826.000 MHz 100.000 kHz 82435864 MHz .39 dBm -25.61 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -49.47 dbm -36.47 db
Y
)i i )
Date: 2. Date: 2.AUG.2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 AB-9 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS NE_ABS. PASES
20 dBm 20 dém:
10 dém 10 dem
0 de "‘"ﬁ“@.."'a'ﬂ 0 dem /M:M"‘“,
-10 dBm { } +10 dbm—f
SPURIOUS_LINE_ABS r‘ \ ‘
20 dem ! m 20 dim i
-30 dBm N‘JI -30 dem :
40 dBm w .\‘M"‘ 40 depd 1'
il ‘LVU,IJ; JJ“ WI
-50 dém dem o Fei
RS ”LWL !
; sl PR w | s
=80 e -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||('Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,96014 MHz -46,30 dem -33.39 d 846.000 MHz 849,000 MHZ 100,000 kA2 e 446 dbm _25W|
523.000 MH2 | 694,000 MHz 30.000 kiz 823,52258 MHz ~36.65 dbm -23.65 d8 949,000 MHz | 850000 MHz 30,000 kHz 5849,02248 MHz -39.36 dBm -26.36 dB
824.000 MHz £27.000 MHz 100.000 kHz 82468781 MHz 2.89 dBm ~27.11 di 850.000 MHz 860.000 MHz 100.000 kHz 850.24476 MHz -48.40 dbm -35.40 dB
S
.
I - i 1 B2
Date: 2 21:35:05

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS NE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBm
T, "‘"I"J"&‘
CL- [‘M \ 0 dBm ff \
-10 dBm - 10 dem—1]
SPURIOUS_LINE_ABS J \ r \
20 dem ! \ 20 dim “I
-30 dBm f#l .‘wl‘ -30 dém
-40 dem NN <40 gl hﬂ
50 dam ci J“. mJ\ ‘;ﬂsﬁM‘ —
"
-0 cém 60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Fregquenc: | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,07203 MRz ~48.36 dBm -35.36 dB §46.000 MHz | 849,000 MMz 100.000 KAz RN 509 dbm _mml
823.000 Mrz | 824.000 Mhiz 30.000 kHz 823.99550 MHz -39.11 dam -26.11 d8 849.000 MHz | 850000 MHz 30.000 kHz £49,03646 MHz -36.64 dBm -25.64 de
£24.000 MHz 527.000 MHz 100.000 kHz £24.42707 MHz 5.46 dBm -24.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -43.08 dBm -36.08 dB
.
I J1 i
21 LAUG.2024 213
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm 20 dem:
10 dém 10 dem
s ety
ode Iw M‘\I 0 dem {"
-10 dem ‘l -10 dBm
SPURIOUS_LINE_ABS ’ ‘ |
20 dem ! } 20 dim H \
-30 dBm .l"\n‘ -30 dem IU
40 dem “' um -40 dBrm llw', iy
50 dom | sl L THTI || DR T k(‘l“m«_- .
] [ P Slllielll,_ LAl AT
=0 e -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||('Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,93207 MHz -44.70 dem -31.70 d& 844.000 MHz 849,000 MHZ 100,000 kA2 e Ty 466 dbm _25m|
523.000 MH2 | 694,000 MHz 50.000 kiz 823,55151 MHz -30.63 dbm -17.63 d8 849,000 MHz 850000 MHz 50,000 kHz 849,02248 MHz -34.26 dBm -21.26 dB
824.000 MHz £29.000 MHz 100.000 kHz 82495155 MHz 4.89 dBm -25.11 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,43457 MHz -47.01 dBm -34.01 dB
S
.
I - i 1 B2

LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 vgPwr

Limit §heck PAES | SPURIGHE GHBEKARS_ PARS

Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm 20 dem:
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ode Tk l 0 dem [ \
-10 dBm , L -10 dBm !
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20 dem J 20 dim -
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PN T
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50 dam “MJ{,, W’M&If\ t 5 jikm. % * .“‘J N’M
g “‘W \ﬂw'»\lﬂk o LT

=6 e | -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -44.15 dem -31.15 de 544,000 MHZ 849,000 MHZ 100,000 kA2 848, 16334 MhZ =36 dom _mml

523,000 MHz £824.000 MHz 50.000 kiz 823.88062 MHz -33.45 dBm -20.45 8 843.000 MHz 850.000 MHz 50,000 kHz 849,01149 MHz -35.15 dBm -22.15 dB

824.000 MHz £29.000 MHz 100.000 kHz 82493157 MHz 5.35 dBm ~24.65 di 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -47.72 dbm -34.72 dB

.
I 1 r3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 PARS Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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ode et } 0 dem i k‘l
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SPURIOUS_LINE_ABS \ \
20 dem \ 20 dim \
-30 dBm -30 dem ) L
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S VY e |||on e st Py
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Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,04006 MHz -46.54 dem -33.54 dB 539.000 MHZ 849,000 MHZ 100,000 kA2 aﬁﬁ T 477 dom _25m|

923.000 Mrz | 824,000 Mz 160.000 khz 829 7077 Mz -33.14 dém -20.14.d8 849,000 MHz | 850,000 MHz 100,000 kHz 849,02747 MHz -34.27 dBm -21.27 dB

£24.000 MHz B34.000 MHz 100.000 kHz 62550350 MHz .25 dem -25.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -47.94 dBm -34.94 dB

.
Il - I 1 P2

LTE Band 26 /

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIF::‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm r
. i
0 B fﬂ! l\ 0 dem - Hl
-10 dem -10 dBm J
SPURIOUS_LINE_ABS ‘ \
-20 dém \ -20 dBm I \\n
-30 dem -30 dem /
Vi AR
-40 dam H \“Lw -40 dem !u, !
50 d8m o) A“WL J| 50 dem 7 Jn'ﬂ o
i - LV"‘-'-'W'I"ﬁ w’!-’tﬁ AL i J«.—\«HEK.N memw U‘Lw—’“‘f e o,
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Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALl Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822.97203 MHz -47.94 dBm -34.94 dB §39.000 MHz 849,000 MHz 100.000 kHz 547,06603 MHz 6.77 dBm -23.23 dB
523.000 MHz | B94.000 MHz 160.000 khz 823,85161 MHz -33.39 dém -20.39 d& 849,000 MHz | 850000 MHz 100,000 kHz 849,03147 MHz -36.45 dBm -23.45 dB
£24.000 MHz 534.000 MHz 100.000 kHz 624.99401 MHz 5.61 dBm -23.39 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -49.14 dBm -36.14 dB
T
I 1 r3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26

/ 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
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Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALl Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -47.0% dem -34.00 de 534,000 MHZ 849,000 MHZ 100,000 kA2 aﬁﬁ T =60 dom -24W|
523,000 MHz £24.000 MHz 200,000 kHz 82389161 MHz -28.61 dbm -15.61d8 843.000 MHz 850.000 MHz 200.000 kHz 849,14935 MHz -29.88 dBm -16.98 dB
824.000 MHz £39.000 MHz 100.000 kHz 82525125 MHz 5.50 dBm ~24.40 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -47.14 dbm -34.14 dB
.
I - I 1 B2
Date: 2 23:55:19 Date: 3.AUG.2024 003

LTE Band 26 /

15MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURIGHE GHBEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
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Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 822.68432 Mhz -43.04 dém -36.04 d& 534,000 MHZ 549,000 MAzZ 100,000 kA2 aﬁﬁ T =06 dbm _szl
523,000 MHz £24.000 MHz 200,000 kHz 82399051 MHz -29.31 dém -16.31d8 843.000 MHz 850.000 MHz 200.000 kHz 849,02248 MHz -32.10 dBm -19.10 dB
824.000 MHz £39.000 MHz 100.000 kHz 825 44605 MHz ©.26 dBm -23.74 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -50.73 dbm -37.73 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

o

ate: 2.

(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
g — O bt e o™ . e S P
-50 dBm
I
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-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.99428 MHz -55.32 dBm -42.32 dB 30.000 MHz 815.000 MHz 100.000 kHz 740.11077 MHz -56.29 dBm -43.29 dB
860,000 MHz 1.000 GHz 100.000 kHz 881.856085 MHz -55,51 dBm -42,51 dB 860,000 MHz 1,000 GHz 100.000 kHz 932.05265 MHz -55.52 dBm -42,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47288 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -44.31 dBm -31.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -41.32 dBm -28.32 dB 3.000 GHz 7.000 GHz 1.000 MHz £.93388 GHz -41.21 dBm -28.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02124 GHz -42,24 dBm -29.24 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.32967 GHz -42.22 dBm -29.22 dB
— _— — —
L L J o L L J L
: 2.AUG.2024 20:54:04 .2024  20:52:56
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
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50 dim— =
-70 dB
-80 de
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Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 751.88504 MHz -55.43 dBém -42.43 dB
860,000 MHz 1.000 GHz 100.000 kHz 906.48784 MHz -55.81 dem -42.81 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54386 GHz -45.02 dbm -32.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -41,31 dBm -28.31 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.21917 GHz -42.16 dBm -29.16 d&
i
I J v
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SPORTON LAB.
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Report No. : FG461129A

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dém Offset 10.80 dB

Spe Y

Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
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‘ e
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Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 728.43463 MHz -55.61 dBm -42.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 728.43463 MHz -56.55 dBm -43,55 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.43652 MHz -55,09 dBm -42,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 917.12429 MHz -56.15 dBm -43,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -44.93 dBm -31.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47938 GHz -45.54 dBm -32.54 dB
3.000 GHz 7.000 GHz 1.000 MHz £.98938 GHz -41.31 dBm -28.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95826 GHz -41,13 dBm -28.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34266 GHz -42.21 dBm -29.21 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -42.19 dBm -29.19 d&
_— —_—
)i o )i o
L JL ) L L J
D 2 21:34:15
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
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-10 deRE—
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-20 dBém
-30 dBm
-40 dBm
. ~ ——— Y
S0 dem— —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 751.68380 MHz -56.07 dem -43.07 d8
860,000 MHz 1.000 GHz 100.000 kHz 943,66878 MHz -55.51 dBm -42.51 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54336 GHz -44.72 dbm -31.72 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97275 GHz -41,20 dBm -28.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33867 GHz -42.07 dBém -29.07 d&
i
JL J
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LTE Band 26 / 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
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-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 805.16358 MHz -55.96 dBm -42.96 dB 30.000 MHz §15.000 MHz 100.000 kHz 776.70911 MHz -56.02 dBm -43.02 dB
860,000 MHz 1.000 GHz 100.000 kHz 881.94035 MHz -55.28 dBm -42,28 dB 860,000 MHz 1.000 GHz 100.000 kHz 801.07034 MHz -55.42 dBm -42.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -44.22 dBm -31.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -41.13 dBm -28.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -41.10 dBm -28.10 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.01325 GHz -42.16 dBm -29.16 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.35216 GHz -42,32 dBm -29.32 dB
_— —_—
)i o )i o
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Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
2 it e U RN
-50 dBém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 790.20046 MHz -55.69 dBm -42.69 dB
860,000 MHz 1.000 GHz 100.000 kHz 943,80873 MHz -55.38 dem -42.38 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54336 GHz -44.97 dbm -31.97 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92376 GHz -41,30 dBm -28.30 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33817 GHz -42.22 dBém -29.22 d&
i
JL J
Date: 2. 23:26:49

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A6-16 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 4dRE_EPURIOUS LINE ABS paks 10 dihe_SPURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
" e 2 RS NS : e o VU R
50 dem— 50 dpm—{Te—— -
" e d
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.57547 MHz -55.01 dBm -42.01 dB 30.000 MHz §15.000 MHz 100.000 kHz 736.28414 MHz -55.88 dBm -42.86 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.76308 MHz -55.32 dBm -42,32 dB 860,000 MHz 1.000 GHz 100.000 kHz 928.27301 MHz -55.98 dBm -42,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47488 GHz -44.49 dBm -31.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49738 GHz -44.35 dBm -31.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -41.16 dBm -28.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02926 GHz -40.97 dBm -27.97 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.35466 GHz -42,17 dBm -29.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36366 GHz -42,32 dBém -20,32 d&
_— —_—
)i [ )i W
L JL ) L L J
Highest Channel / QPSK
“trum =
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit (lhmk
jine PURIOUS_JLINE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém
e e
-50 dBm =
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 751.34538 MHz -55.26 dBm -42.26 dB
860.000 MHz 1,000 GHz 100.000 kHz 90490170 MHz -55.69 dBém -42.69 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54186 GHz -44.46 dBm -31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,92326 GHz -41.11 dBm -28.11 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.33567 GHz -42.17 dBm -29.17 dB
j ) o
JL J
Date: Z.AUG. 23:44:51

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 26 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

v ||| Spe

Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES

10 adH‘P SPURIOUS INE_ABS PABS 10 aﬁ[_p- PURIOUS INE_ABS PABS

. i R

SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

-20 der -20 dBm

-30 dBm -30 dBm

40 dBr 40 dBm

oy proproet i, | e e P N A
o T I 5l
=

-5i

d -50 dBm .J'

70 dB

-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.69993 MHz -55.81 dBm -42.81 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.44094 MHz -56.16 dBm -43.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 8B82.60247 MHz -55,26 dBm -42,26 dB 860,000 MHz 1,000 GHz 100.000 kHz 926.03466 MHz -54,97 dBm -41,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47538 GHz -44.30 dBm -31.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49038 GHz -43.70 dBm -30.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -41.10 dBm -28.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -41,13 dBm -28.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32967 GHz -41.99 dBm -28.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35466 GHz -42.10 dBm -20.10 d&
- _— —_—

" i

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dem
-30 dém
-40 dem
g nald et ]
-50 dem— ——
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 751.10009 MHz -55.80 dBm -42.80 dB
860.000 MHz 1,000 GHz 100.000 kHz 904, 71509 MHz -55.53 dem -42.53 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54136 GHz -44.27 dim -31.27 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -41,13 dBm -28.13 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.24916 GHz -42.22 dBém -29.22 d&
i
JL J
Date: 3. 00:04:0¢

TEL : 886-3-327-3456 Page Number : A6-18 of 19
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ssamon . FCC RADIO TEST REPORT Report No. : FG461129A
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0078
40 Normal Voltage 0.0041
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0126
PASS
-10 Normal Voltage 0.0145
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0062
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0183

Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

TEL : 886-3-327-3456 Page Number 1 AB-19 of 19
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 26 (Part 90S)

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

Full RB

Result
PASS

Middle CH 6.67 8.78

LTE Band 26 / 10MHz / QPSK
Middle Channel / Full RB

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

n G " G
Spectrum 3 Spectrum 3
Ref Level 30.00 cbm  Offset 10,60 0B Ref Level 30,00 cBm _ Offsel 10,60 db

o att 0 db__AQT 2 ms @ RBW 10 MHz o att 0 db__AQT 2 ms @ RBW 10 MHz

@153 view (@152 view

e, e e

o — o

~
0.0 5 0.0
"\ *
1E- © 1E- =
\ S
E + 1E -
‘l
|

F 819.0 MHz Mean Pwr + 20.00 dB F 819.0 MHz Mean Pyer + 20.00 dB

Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest 10% | 105 | D19 | Do |

Trace 1 [ 14.52 dbm 21,54 dBm 7.03 d8 3.80 0B 5.94 0B 6.67 0B 5.99 0B Trace 1 | 12.89 dem 21,94 dBm 5.05 d8 5.30 d8 7.86 d8 8.78 d8 5.04 68

e e —
| CECEREE ™ COCEEER N

TEL : 886-3-327-3456

Page Number
FAX : 886-3-328-4978

1 A7-1 of 18



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129A

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 1.79 1.61 - -
Middle CH 1.24 1.05 1.81 1.15 1.36 1.19 1.75 1.61 - - - -
TEL : 886-3-327-3456 Page Number 1 A7-2 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.86 dBm) ™M1[1] 11.67 dBm)
818.79020 MHz 818.58320 MHZ,
= nd 26.00 dB o " nd 26.00 dB
104 B 1.247600000 MHz| 10 d X Biﬁ 1.054500000 MHz
T [k AN 656.3] A= TG bewor 776.2]
\
04 04 |
I\ 4
\ 10 di J \ 2
b5 ¥ ¥
0l e
N 20 di 3 rAY
\ "V VL ——
R N ™ -
A" QAW " -0 -~
W e e o, Ml
M
Lid d
50 df S0 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 818.7902 MHz 10.86 dam nd8 down 1.2476 MHz ML B1B.5832 MHz 11.67 dam nd8 down 10545 MHz
T1 1 918.3846 MHz 14,97 dbm nd8 26.00 dB T1 L £16.3986 MHz -14,43 dbm nd8 26,00 d8
T2 1 819.6322 MHz -15.16 dBm Q factor 656.3 T2 1 819.4531 MHz -14.33 dBm Q factor 776.2
L I 4 L [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.60 dBm) ™M1[1] 15.04 dBm)
818.37060 MHz 617.96900 MHZ,
= nd 26.00 dB @ nd 26.00 dB
AN Yahhaa B 1.816200000 MHz| 4 B 1.150800000 MHz
10d - 104
\ Q factor 450.6) Q factor 710.8
od I\ 0 d T
/ ‘ o
-10 d - -10 de
20 d ] - — 20 L I~
= ] _ o T
a0 = e 30
o~ A\
-40 d 4‘;‘ - ) v
. | -~
A .
50 df 50 d e -
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 818.3706 MHz 14.60 dBm nd@ down 1.B162 MH2 M1 B17.969 MHz 15.84 dBm nd@ down 1.1508 MHZ
T1 1 917.4356 MHz -11.39 dam nd8 26.00 dB T1 L £17.6873 MHz -10.03 dbm nd8 26,00 d8
T2 1 819.2517 MHz -11.42 d8m Q factor 450.6 T2 1 B81B.83B2 MHz -10.02 dBm Q factor 710.8
L I 4 L [S JL 4 -

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

Spectrum

Ref Level 30.00 dém

Offset 10,80 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.17 dBm) ™M1[1] 16.79 dBm)
817.08200 MHz n 816.79200 MHZ,
= nd 26.00 dB @ T L nd 26.00 dB
. Bu 1.369000000 MHz . A Bu 1.189000000 MHz
Q factor 597.0| ] 1 Q factor 681.3
ad o0d | "
¥ v
10 df -10 o i
] \
20d R 20d
e,
-30 a ™ a0 .‘
\ A
— - -40 di = —
Y o N
AR . i ol . . N
AT B ey oA e ey
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 817.082 MHz 15.17 dBm nd@ down 1.369 MHz M1 B16.792 MHz 16.79 dBm nd@ down 1,199 MHZ
T1 1 816.612 MHz -10.38 dbm nd8 26.00 dB T1 L B16.592 MHz -9.31 dBm nd8 26.00 dB
T2 1 817.981 MHz -10.20 dam qQ factor 597.0 T2 1 B17.791 MHz -9.49 dam qQ factor 681.3
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-3 of 18



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129A

LTE Band 26

[m] [ml
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.23 dBm) ™M1[1] 20.23 dBm
1 814.9640 MHz 814.8640 MHz
20 20
e nd 26.00 dB nd 26.00 dB
104 / | Bt 1.758000000 MHz 104 Bt 1.618000000 MHz|
* | Q factor 463.5) b Q factor 503.5
|
0d8 ! | 0 d
T 1" =
-10 dBm “ T -10 dBm ‘I
\
20 dem d 20 dBm
J I'\ \
-30 dbm e
= \
40 dBm 7 "_’ ey
hae ol e R A i (8 Tl AT (S b ]
50 dBm
-6 dBm
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 | Function | Function Result
ML f 814.954 NMHz 18.23 dam nd8 down 1,758 MHz ML 14,864 MHZ nd8 down 1618 WHz
T1 1 814.345 MHz -7.18 dBm nd8 26.00 dB T1 L £14.325 MHz -6.10 dBm nd8 26,00 d8
T2 1 816.103 MHz -7.41 dBm Q factor 463.5 T2 1 B15.943 MHz -5.53 dBm Q factor S
~ I 4 L S JL 4 -
ctrum = pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1846 dBm) ™M1[1] 19.21 dBm)
v B15.2660 MHz| Al 815.7160 MHz
= nd 26.00 dB @ nd 26.00 dB
104 B 1.798000000 MHz| 10 4 B 1.61B000000 MHz
- "L Q factor 453.4 - J Q factor 504.0]
0d8 £ 0 d £
12 ¥
-10 dBm ’ i -10 dém JI
20 dgm A 20 dBm i
/ \ f
-30 dem - -30 dem -
(v TN
\ /
-40 dBm -40 dem: 7
A, N, A \ I~
A v N PPV N ot & v s A fm S—
-50 dm - -50 dém
-6 dBm -60 dBm
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 815.266 MHz 18.46 dam nd8 down 1,798 MHz ML B1E.716 MHZ 19.21 dam nd8 down 1618 WHz
T1 1 814.577 MHz -7.01 dBm nd8 26.00 dB T1 L £14.577 MHz -6.68 dBm nd8 26,00 d8
T2 1 816.375 MHz -7.42 dBm Q factor 453.4 T2 1 B16.195 MHz -7.50 dBm Q factor 504.0
. I 4 u L JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-4 of 18




ssanranas. FCC RADIO TEST REPORT Report No. : FG461129A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 1.46 1.28 - -
Middle CH 1.07 0.92 1.15 0.99 1.16 0.95 1.47 1.27 - - - -

TEL : 886-3-327-3456 Page Number 1 A7-5 of 18
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.06 dBm) ™M1[1 1063 dBm)
- 818.79860 MHz -
Occ B 1.076923077 MHz : Occ B 928.671328671 kHz]
di ¥, i X
0 A TR 10 AT v ia=r
od 4 0 d
/ L}
10 d -10 di —
J
20 d — 20 d - -
- Al s
-a0 2 v _
— X Lravar
P Y L AV WA
-40 d —
]
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.7986 MHz 11.06 dam ML B1B.74B3 MHz 10.83 dam
T1 1 818.45734 MHz 5.31 dm Oce Bw 1.076923077 MHz T1 L 818.44336 MHz 4.07 dBm Oce Bw 928.671326671 kHz
T2 1 819.53427 MHz 3.32 dam T2 1 819.37203 MHz 4.70 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0de SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 15.40 dBm)| ™11 15.18 dBm
- 818.77820 MHz - X 617.96900 MHZ,
Occ B 1156848157 MHz X 995.004995005 kHz]
. s Ry
10d i TN 104 /
o d / 0 di i
I \
-10 df -10 d
/ A / ™
20 d - 20 d . .
- " \ A
a0 N -0 S
/ \ \
/ \ I, - \ P
el \ . \ 7? & Al
AL Y = .
50 df e 50 d S
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.7782 MHz 15.40 dam ML B17.969 MHz 15.18 dam
T1 1 817.78921 MHz 6.73 dBm Oce Bw 1.156343157 MHz T1 L 817.77722 MHz 4.03 dBm Oce Bw 995.004995005 kHz
T2 1 818.94605 MHz 7.51 dam T2 1 818.77223 MHz 4.42 dBm
L )i J - L JU J ) o

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 10us @ VBW 300 kHz  Mode FFT e att a0de SWT 1045 @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.47 dBm| mili] 16.73 dBm|
20 817.50100 MHz - M 817.32200 MHz
T Oce B 1.168B31169 MHz AT Oce B 0950.040950041 kHz
P, s
10 d 5 \\‘[ 10 d .f \7_
0 | v 1
" \ (L]
10 d - } -10di T
/ {
20 d - 20 di - kN
= A
. A
) - 30 A
/ | ~
e | [l
T 1 -40 d P
M, Ln
\ A ey e s
= LAV kA =
-60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 817.501 MHz 16.47 dBm ML B17.322 MHz 16.73 dBm
T1 1 816.71229 MHz 7.04 dBm oce Bw 1.168831169 MHz T1 1 816.72228 MHz 7.23 dBm oce Bw 959.040959041 kHz
T2 1 817.88112 MHz 7.43 dém T2 1 817.66132 MHz 6.75 dbm
L L J [ L JL J [

TEL:

FAX : 886-3-328

886-3-327-3456
-4978

Page Number

: A7-6 of 18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.22 dbm)| MI[1] 19.78 dBm
20 d 1 B14.8640 MHZ 0 814.8040 MHzZ
s Occ B 1.478521479 MHz - Occ B 1278721279 MHz,
10d 1/ 104
10 L 10
/ |
0d8 0 d
i 1
10 dBm: T -10 dBm: - -
{ \ J \
| \ \
20 dem > 20 dem 7
/ \ | \
-30 dbm ¢ -30 dém 2 |
a0 dem — — 40 dem——~
RN L Rl | PP P e A R I e § PRV
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 814.864 MHz 18.22 dam ML 14,884 MHz 19.78 dam
T1 1 914.4845 MHz 6.65 dBm Oce Bw 1.478521479 MHz T1 L £14,5045 MHz 6.68 dBm Oce Bw 1.278721279 MHz
T2 1 815.963 MHz 7.56 dam T2 1 815, 7832 MHz 8.06 dam
~r
~ I 4 S JL 4 -

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.09 dBm) - ™M1[1 19.67 dBm)
1 5 p* 5.2960 ¥
- 815.4760 MHz 0 de . 815.2960 MHz
P 2 Occ B 1.468531469 MHz Fan 1288711289 MHz
T L*
10 df L ; 10 d ‘,' —~
1 L1
0 db | } 0 des { I‘l
-10 dBm + -10 dém
" | R
20 dBm £ A 20 dBm . I
I \ / I
30 dBm — -30 dém L
40 dBm S -40 dm -
P P BN AT AP . A PO e i Al
-50 dem = -50 dém =
-6 dBm -60 dBm
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 815.476 MHz 19.09 dam ML B15.206 MHz 19.87 dam
T1 1 914.7266 MHz 7.90 dBm Oce Bw 1458531489 MHz T1 L £14.7268 MHz 7.22 dm Oce Bw 1.286711289 MHz
T2 1 816.1953 MHz 8.59 dam T2 1 816.0155 MHz 7.09 darm
-
L L J L L J
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